Delft University of Tec

Multi-Actor Portfolio Analysis
Methodology:

A Stochastic and Heuristic based approach to deal with
information scarce environments

Master Thesis R e
P.C.J. Meerman



Multi-Actor Portfolio
Analysis I\/? thodology:

A Stochastlc and Heuristic based approach to deal
with information scarce environments

Master thesis submitted to Delft University of Technology
in partial fulfilment of the requirements for the degree of
MASTER OF SCIENCE
in Engineering and Policy Analysis

Faculty of Technology, Policy and Management

by

P.C.J. Meerman
To be defended in public on April 25th 2022

Student number: 4383591
Project duration: November 1, 2021 — April 25, 2022
Graduation committee: Dr. L. Scholten, TU Delft, First Supervisor, Section Policy Analysis
[...]
and alternatives. Moreover, the different actors are able to intervene in different ways in the
system. Furthermore, the alternatives are different in their nature: from soil remediation to technical
installations. Then there is the aspect of interactions between the alternatives. It can be reasonably
argued that the case study can be formulated as both a portfolio and multi-criteria problem. As
already presented the current body of literature does not present a methodological framework that
deals with such as situation. How to support such a decision-making situation? Firstly, the matter of
different agencies of the actors; The complete challenge of cleaning the Ganga River and creating a
water-reuse system and to initiate resource recovery spans the influence of multiple actors. How to
create portfolios that combine the different alternatives the different actors can undertake? How
to communicate the successful portfolios to inform and convince an actors. Here also the matter
of interactions come about, the individual actor might not see the outcome of its own action on its
own (if others are also not doing anything). The other aspect might be shared responsibility; How to
deal with the potential outcome that the dominating portfolio sets would comprise a multitude of
alternatives from one actor, who would see this as 'unfair'? When such questions are answered a
shared support base for joint action will arise.

Next to the matter of confidence there is another matter that makes this situation difficult. The
time and accessibility to the actors is very limited. Therefore, preference modelling has to be done
with little information. Another matter is the lack of time and access to model possible impact
synergies between alternatives; again information is scarce. The Pavitra Ganga Project has several
work packages and this thesis hopes to contribute within the framework of the PG project and work
package "Water Governance". However, overlap exists between the work packages.

A sub-deliverable of the PG Water Governance work package is deliverable D2.3 (Saharan
et al., In preparation): "Multi criteria decision analysis and portfolio models to support regional water
management including performance assessment of the individual technologies and broader strategy
portfolios". The need for this sub-deliverable is also found by a previous finding in the project from
from Gabriela Cuadrado Quesada in Mainstreaming governance on wastewater treatment, water
re-use and resource recovery: learnings from India and the European Union, section 4.2 (pg. 17)
(Gabriela Cuadrado Quesada, 2020): "The choice of technology to treat and recycle wastewater
and sewage sludge has to be guided by the physical and socio-economic constraints as well as the
intended uses of the treated wastewater (fit- for-purpose treatment)."

Deliverable D2.3; Multi-Criteria Decision Analysis gives a systematic overview of all the relevant
possible ways to move forward. An important challenge in this analysis are the different stakeholders.
To this extend workshops are/have been organized with selected stakeholders from the Kanpur
case (Saharan et al., In preparation).

The way a suitable analysis is carried out is via a certain analysis. Such as Cost-Benefit Analysis,
Multi-Criteria Decision Analysis etc. Due to the nature of the situation the project agreed upon doing
a MCDA approach incorporating different relevant criteria. For both a technical and socio-technical
approach a multi-criteria analysis can be rather helpful, especially when dealing with a policy arena
where structured decision-making can help the process. There are multiple ways such a MCDA can
be carried out depending on the pursued types outcomes, data available and type of problem. For
the PG Project the initial project idea was to compare the innovative technologies developed for the
two case studies. However, the outcomes of the workshops might broaden the analysis such that it
might also incorporate socio-technical aspects, such as legislation, awareness campaigns, training
programs etc etc.


https://pavitra-ganga.eu/en/work-packages
https://pavitra-ganga.eu/en/events-output/deliverables

G.2. Decision Matrix

G.2. Decision Matrix
Table G.1: Attribute Legenda (Saharan et al., In preparation)

Percentage_of_produced_WW_that_is_reused Al

Percentage WW _discharched better or_equal to discharche standards. AZ
Percentage of Hazardeous Sludge Processed A3
Fossil_energy_used_for_ WW _treatment A4
Time_irrigation_water_meets_reuse_standards A5
Profits_from_hides_processing AB&

Crop_Productivity of farmland A7
Chrome_concentration_in_Soil  AB
Annualized_Investment_cost_percentage_avg_household A9
Annualized_O&M_cost_percentage_avg_household A10
Percentage_of O&M_cost_covered_by sewer_tax A1l
Time_without_electricity_interruptions A12

Time_irrigation_water_demand_is_met A13



69

G.2. Decision Matrix

0 0O 09 G600 GO0 884G0F Gli 0 00¢ 0O 68 00€ O ¢l

0 0 0 €00 0 0O O 0 0O 10 08 0O O Ll

0 ¢ O00F 900 ¥#.0 S 9 0 0S¢ O 08 002 6 ol
09 8 09 G00 G000 884982 O} 0O 09 G0 O 09 &6 6
001 0O 09 G600 <¢00 889%E€ O 0 091 0O 99 00 ©6 8
0 6 0 0 ¢00 0G} ¢ 0 09¢ S0 O 00E O L

0 0O 09 G600 G000 0O O 0 Oy 0O O 0 6¢€ 9
0g 8 09 G000 GO0 884982 8 0O 09 60 O 09 O g
0 0O 0§ G600 GO0 88G0¥r Ol 0 0 0O O 0O O 1%
it 0 00F S00 0 886G6E L G0- 0S¢ 0O G/ 00€ 6 €
0 0 09 G0 ¢ 88092 O 0 G/ G0 0 GlE o6l 4

0 0 00} 0 0 O O 0 0 O O O O I
€LV | CIV | LIV | OV 6V 8V LV | 9V | SV | PV | €V | 2V | LV | SAljEUIS)Y

(uonesedaid u| ““|e 18 uelBYES) SOOUBWIOLIS SAIBUIBYY ‘XIIB\ UOISIDaQ g2 D d|qel




70

G.2. Decision Matrix

0 0 G G000 G000 8890v G’} 0 0¢€ 0 &8 0¢ 0 ¢l
0 0 0 €000 0 0 0 0 0O 100 8 0 0 Ll
0 ¢t 0L 9000 +400 G0 90 0 G¢e 0 8 0¢ 60 1]
g 80 G G000 G000'0 8898c I 0 G GS00 0 9 60 6
Ol 0 G G000 <¢000 88G9GE 0 0 Gl 0 99 0¢ 60 8
0 60 0 0 <000 gL ¢0 0 G Gv00 0 0€ 0 L
0 0 G G000 G000 0 0 0 12 0 0 0 6¢ 9
G 80 G G000 G000 88982 80 0 G GG00 0 9 0 g
0 0 G G000 G000 8890V I 0 0 0 0 0 0 1%
¢l 0 OF G000 0 8836 L0 G00 Ge 0 9/ 0€ 60 €
0 0 g G00 ¢0 880'Gc 0 0 G/¢ 6Gv00 0 GIE 6} [
0 0 0 0 0 0 0 0 0 0 0 0 0 I
€LV [ CIV | LIV | OIVY 6V 8sY LV | 9v | SV v | €V | ¢V | LV | ®AjeUI_Y

(uonesedaud uj “Je 18 uelteyes) (uonnquisiq piepuels) abuey Aluieliaoun aAlBLIB)Y ‘XUIB\ UOISIDaq €'Y algeL




G.2. Decision Matrix 71
Table G.4: Information whether the attribute partial value functions are benefit of cost functions
A1 A2 A3 Ad A5 AG AT A3 A9 A10 AN A2 A3
benefit bensfit benefit cost benefit benefit benefit benefit cost cost benefit benefit benefit
Table G.5: Scales and Unit Information of the Attributes of the Case Study (Saharan et al., In preparation)
Unit scale type scale
Percentage of produced WW that is reused Ya local 'NA’
Percentage WW _discharched better or_equal to_discharche standards. Ya local 'NAC
Percentage of Hazardeous Sludge Processed Ya local 'NA’
Fossil energy_used for WW _treatment kKWhim3 local 'NA’
Time_irrigation_water meets_reuse standards Days/iYear global (0,365)
Profits_from_hides_processing Rupees/sq Foot local  "NAC
Crop_Productivity of farmland Ya local 'NA’
Chrome_concentration_in_Soil ma/g local 'NAC
Annualized Investment cost percentage avg_household Ya local 'NA’
Annualized O&M_cost _percentage_avg household Ya local 'NA’
Percentage_of O&M cost covered by sewer tax Ya local 'NA’
Time_without_electricity_interruptions Days/ifear global (0,365)
Time_irrigation_water_demand_is_met Days/ifear global (0,365)



G.3. Synergy Information 72

G.3. Synergy Information

Table G.6: Combinations pairs of interactions for the alternatives: X = cannot be combined, 0 = no synergy, 1 = positive
synergy, -1 = negative synergy (Saharan et al., In preparation)

W Co =~ @ B W N

[
-

ool O] O

o
e

1
X
X
X
X
X
X
X
X
X
X
X
X

b I e I e ) e e I e ) (R B R Y
o I e [ e ) [ e ) e I o ) o R R Y s

|—'L
]
N




Waste Water Treatment Systems Kanpur

In this appendix performances of current and tested sewage technologies are shown.

H.1. PETP Process Flow Diagram

The PETP present in the Indian tanneries might differ slightly from each other. The standard working
of a PETP for tannery effluent, including solid sludge management is shown in figure H.1

LEGEND

ﬁ PUBBERSIBLE i ‘uu. VALVE

[ ’
: “ __ E AGITATOR E] L."“
L JL LIME POLYELECTROLYTE ‘ D-d E"" v‘“E- = bosma rum
; 2%

v ¥ ¥ v
DRAIN DRAIN

CATALYST

5/~ )

r% - .
DOSING PUMP - DOSING PUMP DOSING PUMP

MIXED EFFLUENT

EQUALIZATION TANK
WITH PUMPING STATION

AUTOMATIC
COARSE

END FLOW MEASURING
WITH FLOW SUMMARISING

PRIMARY SLUDGE
PUMPING STATION

SLUDGE DRYING BEDS
(OPTIONAL)

SLUDGE
THICKENER

CHAMBER FILTER
PRESS

Figure H.1: Simplified flowchart of a full-fledged tannery effluent treatment plant (United Nations Industrial Development
Organization (UNIDO), 2011)

An even more simplified flowchart of the PETPs in Jajmau is presented by an actor, shown
below. These Flowcharts and thus the PETPs lack the solid sludge management.

H.2. CETP and STP information

73



H.2. CETP and STP information

74

LibaE Ay i
—|| 11
mﬁww
FLASH MIER FLOCCULATION FLOW METER
TAME
Cz] LR
. DEVEATERING
/ EYSTEM
WASTE WATER
wﬁ!“
A
oL oL PRIARY
SETTLING TARK
SCREEM FROPOSED CAPACTTY (15 MY) |
L — |
TO COLLECTION
TaMK
COLLECTION
=1
ECHALEATICN
TAHK WITH
MIXING SYETEM

PROPCEED CapalITyY (B0 MY)

Figure H.2: Simplified flowchart of a Jajmau tannery effluent treatment plant



H.2. CETP and STP information

75

47650

Biological Oxidation Tank -1

19460 1009

Secondary
Clarifier T

Nitrae Feed

19160

Secondary
Clarifier-1l

27961
Chemical
Shudge
. Thickener-
27568 s

Lss- Reactor
Clarifir

)

.e® ‘CETP capacity.
, =
(m’/day)
e
Chrome liquor-540 m’/day
L
b Storage and Homogenisation Tank
| I
PR
L 28800
p—
sy
‘Anoxic Tank / Denitrification Tank g L

Recovered chrome lor Rese
in member units

tant storage Tank

529

5%)
1% 2734 Phase- 6269

UF permeate

20785 %

% 11674 28 RORjet
i
v 11889
Permeate for euse in member units
Legend [N oME OF THE  |NATIONAL MISSION FOR CLEAN GANGA (NMCG )
RO Recovered water for euse in member | Y
Rawe effluent line/Treated effuent IRecovery Tannery units of CETP mlday| LS89 | S04 ) e |PRCOESS FLOW DIAGRAM WITH WATER BALANCE FOR A 20 MLD
= Chemical sluds/hickener overflow/fitatd s Process Flow Diagram (PFD) contains confidential property [FANMEBTRASSD TP (Uh 0. 00 AT A INAT RANIER
linformation of Tamilnadu Water Investment Company Limited, RO Reject for disposal miday| 7728 | 38.64%
————  Clrome supermatant lany unauthorised exhibition or copying of this material is strictly [Bio slude o SLF widy| @ [ 03%
| Bio sludge/ Thickener overflow/filtrate rohibited unless otherwise authorised in writing by TWIC, L% (Chemical shudge to Cement Industry mVday| 310 1.55% |DRG. NO' [NMCGTAN/IAVENR/CETPTTR/2017 [SHEET
(Chenmai rome forreweatmenber | 0 [oosw |1 v Jorsszer
Phase-L Components [roTaL widay| 20000 | 100.00%
REV | SCALE | DATE | DRAWNBY | GEN.BY |REVWD.EY |APPD.BY |ISSD.BY

Secondary treated sevvage from
STP (173 MLD)

Diluted reated tanmery wastevwater o iver

discharge @ <2100 mg/l DS

Shudge for Disposal

0 Ty

TS Ty

Figure H.3: Process Flow Diagram new 20 MLD CETP, Jajmau (18 MLD Tannery waste water, 2 MLD Sewage (Jajmau
Tannery Effluent Treatment Association (JTETA), 2018)



H.2. CETP and STP information

76

==
==
-

*

Supernatant to MgO Dosing
I.SS at CETP Svstem
A
H>SO4 Dosing
Svstem

Filter Press

¥

Figure H.4: Process Flow Diagram new 900 KLD CCRU, Jajmau (Jajmau Tannery Effluent Treatment Association

(JTETA), 2018)



Pollution Measurements

I.1. Pollution levels Raw Effluent

Table I.1: An example of average total pollution load — concentration in combined raw effluent, conventional process,
water consumption: 45 m>/tonne (United Nations Industrial Development Organization (UNIDO), 2011)

Average total Typical limits,
pollution load surface waters
BOD, mg O,/| 2,000 30-40

D mgO!I R s b
Suspended solids (5S) mg 2000 | 35-100
ot mg Cr/l 150 1.5-2.0

Total nitrogen (TKN) mgN/I 160 | 100
e f mgam | 5000 | Locallyspecific
SO,” mg SO/ 1,400 Locally specific
'Oil__ﬂ_p;!_grease """""" o 'mg'/im”m 1___30” - Locally specific
_TDs* S mgd | 10000 | Locallyspecific
pH 6-9 5.5-9.5

Parameter Unit

l.2. Pollution Levels in CETP

77



I.2. Pollution Levels in CETP

78

Table 1.2: Analysis Result of 36 MLD, CETP, Jajmau, Kanpur (Central Pollution Control Board, 2021)

Tablel: Analysis Result of 36 MLD CETP, Jajmau,

Kanpur

Sample Location, Code and Standards
Parameters | Unit | Tanmery |  PETP Domestic | CETPInlet | CETP [ UASB T ceTp | CETPDischarge [ After [irigation [ STP |
| Inlet ‘ Outlet & Sewage (after mixing | Inlet (after | Reactor | Outlet 5tandard§ [ Mixing Canal Discharge
[ Channel | Tannery Inlet of Tannery mixing of | OL (!V!I\?E.I;fd(,c of 130 (After Standards [
]‘ (OMLD) Channel Channel effluent with Tannery ‘ pited) ‘ MLD mixing as per
before (27 MLD) domestic effluent | Into On land STP & ofall NGT
’ ' mixing with sewage in with 1 inland for CETP | CETP & Order
| domestic ratio of 1:3) domestic surface irrigation | O/L at STPs)
J ‘ sewage sewage in | water TEPH
| | (wppce ratio of |
l Prescribed 1:3) |
/ | Standards) (UPPCB |
L ‘ (RD 2) (RD 3) Prescribed | (RD 4)
Standards) |
! — i 6.0 -
| pH 7.46 6.5-9.0 74 7.6 6.5-9.0 ‘ 9.0
[ 7S 7701 411 600 146 100 100
| o S B N
w T "
FDS 9619 : 771 a 4174 | 2100 | 2100
Total
L Phosphorus i ‘ b Ehe I
[ Total 57 he it i
L Nitrogen .
| Oil & Grease mg/l -
COD mg/l 1326
BOD mg/l 492
| Total
J Chromium | el
Fecal
fo € olif(ml i

*BDL means < 0.5 mg/l.

Page 2 of 5



Tanning Sector

J.1. Tannery Process

The first step in the production of leather is the slaughter process from which the hides are obtained.
The important question is whether the skins can be immediately processed, such fresh skins are
called "Green Skins" in jargon. However most of the time, and definitely the case in Jajmau, the
skins are first preserved. This preservation of skins is known as curing.

J.1.1. Curing

These skins are preserved using large quantities of sodium chloride salt (NaCl) dehydrating them of
all moisture; a skin of 40 to 50 kilogram requires approximately 20 to 25 kilogram of salt. Both wet
and dry salting is possible, resulting in 'Salted Skins’. This salt, once used, is difficult to re-use due
to the need of purity. Impurities lead to worse conservation of the skins. The treatment of these
salts is often a major issue, and often just dumped somewhere. These salted skins are also prone
to vermin infestation, so careful dry storage is important.

J.1.2. Pre-Treatment

st s ; Pre- tanning

EE:‘HER I_:>I Soaking || Unhairing || Liming || Bating || Deliming | ﬁ

Vegetable tanning Chrome tanning

Degreasing | Pickling || Tanning || Pressing | Drying ||[ Degreasing [ Pickiing | Tanning |[Pressing | Drying |

Finishing

Mechanical operations || Finishing || Mechanical operations _|

|:>| Finished products

Figure J.1: A typical process flow sheet in an integrated leather tannery industry (Lofrano et al., 2013)

Salted skins come in with flesh, fat and hair still attached to them. The first step than is the
pre-tanning done in the "beamhouse" (Lofrano et al., 2013). The hides will be soaked in an alkali
solution ("Lime water", which is a saturated calcium hydroxide solution (Ca(OH )2(ag))) making
them appropriate for further treatment later in the process. Lime alone takes a long time (6 days) to
loosen the top hair layer that has to be removed, the so-called epidermis. Addition of sodium sulfide
(Na9S) or sodium hydrosulfide (NaH S) drastically accelerates dehairing by reductive cleavage
(Reich, 2005). This has become standard practice but also increases the COD of the wastewater.
After this soaking and liming step hair, fat and flesh is removed and the useless edges of the skin

79



J.1. Tannery Process 80

are cut. The alkali solution is washed out and the hides are brought to a proper acidic pH level.
Sometimes further steps using enzymatic agents is done here for further pre-treatment.

BEAMHOUSE OPERATION PHASE DESCRITPTION

SOAKING

¥

Raw skins are treated with water and small quantities of